Long detachable power-supply cords or Keep the connection to an extension cord away
extension cords can also be used with care. The  from water and off the ground. Arrange the cord

extonsion corbhENOLM CB B LY GUEkSar SO tabletoB AR s T h i Bipped over.

electrical rating of the appliance. If the appliance

is of the grounded type, the extension cord Do not clean any electrical product with a water
should be a grounding-type 3 wire cord. Use spray or the like. Store electrical products
outdoor extension cords with a surface marked indoors out of reach of children when not in use.

with suffix letters “W-A” and with a tag stating
“Suitable for Use with Outdoor Appliances.”

6000, 8000 Series Replacement Parts

IDU y Grimrdris.Culin Model number cross reference: 6000 = VC0620P

8000 = VC0680P
8000N = VC0680N

Parts Enclosed Parts Enclosed

quantity description part no. quantity description part no.
1 Main Hardware Bag AMO000505 2 Aluminum Side Tables AX000505
1 Warming Rack AF000303
1 Hardware Bag “A” 1 Lid Handle AP000102
4 1/4 x 20 x 3/4” Bolt AMO000105 2 Handle Standoff AZ000802
4 1/4 x 20 Hex Keps Nut ~ AM000904 1 Heat Shield Al000204
1 Aluminum Drip Pan AI000302

1 Hardware Bag “B”
4 1/4 x 20 x 1” Bolt AMO000106 L.P. Gas Models only
4 1/4 x 20 Hex Keps Nut ~ AM000904 1 L.P. Gas Cylinder AW000202
1 Cylinder Retainer Wire AF000402
1 Hardware Bag “C”

8 1/4 x 20 x 3/4” Bolt AMO000105 Preassembled Components (see following pages)
8 1/4 x 20 Hex Keps Nut  AM000904 1 Base Assembly
1 Pillar Assembly
1 Hardware Bag “D” 1 Grill Bottom/Burner Assembly
2 1/4%BUBYHingelRiP 2 AW1000008 1) 1 ESdETatife Assembl
2 Hairpin AMO000909
4 1/4 x 20 x 5/8” Bolt AMO000207
4 1/4 x 20 Hex Keps Nut ~ AM000904
2 Handle Gasket AMO000704

30


rickmueller
Rectangle


Model 8000 Series Com!oonents

Model number reference: VC0680P and VC068

1B 18900 SefiesPatsts.com 888-634=4289

quantity description part no.
1 Grill Lid PX000104
1 Rock Grate AF000202
2 Cast Iron Cooking Grids AZ001600
1 pkg Ceramic Briquettes AQ000102

BOTTOM / BURNER ASSEMBLY
1 Bottom / Burner Assembly

consisting of:
1 Cast Brass Burner AZ001503
1 Venturi Tube w/gasket AZ000506
8 #8-32 x 1/2” Screw AMO000603
1 Bottom Grill Casting PX000204
1 Collector Box ANO000103
2 Collector Box Wire 8” AN000203

PILLAR ASSEMBLY

1 IBUYGrHiParts.com
consisting of:
1 Aluminum Pillar (Silver) PXS00305
4 10-24 x 3/8” Screw AMO000203
1 Printed Control Plate Al000103
2 10-24 x 1/2” Bolt AMO000103
1 LP Valve / Regulator / Hose AL000104
1 Rotary Igniter Kit ANO000303
2 Control Knob AZ000703
1 Igniter Knob AZ000603
Natural Gas Model only:
1 Natural Gas Valve / Hose = AL000203
(Replaces LP HVR AL000103)
BASE ASSEMBLY
1 Base Assembly
consisting of:
1 ROC™ Base AH000402

> IRRYBRORarts.commios 888-639-4

32





